
Standing order for congestive heart failure 

Progress note Date  
Time 

Order for one day Date 
Time 

Order for continuation 

 
 

 o Admit 

o CBC, BUN, Cr, E’lyte, Trop T 

o CXR 

o CXR พรุ่งนีเ้ช้า 

o EKG 12 lead 

o SpO2 Keep ____% 

o Retained foley catheter 

o Furosemide___mg IV  

then 

Furosemide ___mg IV q __ hr 

 
Notify แพทยเ์มื่อมขีอ้ใดขอ้หนึ่ง 
o เหนื่อยหอบมากขึน้ ,นอนราบไม่ได ้

RR > 30/ min ม ีCrepitation  
o Urine output < 100 cc /4 hr   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 o NPO/ Regular diet/ Low 

salt diet 

o จ ากดัน า้ 1,000 ml/day 

o Record V/S, I/O as ml 

o BW OD 

 

 

 

 

Medication 

 

 

 

 

 

 

 

 

 

 

 

 

 

Name of Patient Age H.N. A.N. 

Department  of Service Ward/Bed  Attending Physician 

-  เมื่อคนไข้ Clinical ดีขึน้พิจารณาให้ยากลุม่ ACEI/ARB และ  B-Blocker(start initial dosetitrate to target  dose) 

 Initial dose ดงันี ้ Captopril 6.25 mg bid  Carvedilol 3.125 mg bid 

    Enalapril 2.5 mg bid   Metoprolol 50 mg bid 

     Losartan 25-50 mg OD 

-  พิจารณาสง่ Echocardiogram เป็น OPD case  วนัท่ีเร่ิมใช้   วนัท่ี 25 กมุภาพนัธ์  2565 


